SH108 Tensile

Material & Engineering Laboratory-Taichung

TEST REPORT 0 N AR AT
REPORT NO : TK-15-06611X

PAGENO : 1 OF 2

DATE ! Dee. 21,2015

Applicant FAIR BOSS COMPANY
Address No.31, Alley 24. Lane 92, YangGuang St.. Neihu District. Taipei City, Taiwan. R.Q.C.
Product Description =~ WOOD BEAM 1 BOLT SHACKLE PEND
Product Type SIIT08
Produet Color GALVANIZEID(SILVER)
Supplier MASTER PLAN INDUSTRY CO.. LTD.
Product Submitted By MASTER PLAN INDUSTRY CO.. LTD.
Received Date Dec. 11, 2015
Tested Date Dec. 11, 2015~Dec. 19, 2015
Test Method: 1. Fix sample on the testing machine.

2. 'Test rate (10 mm/min)
Remark: ‘The information mentioned in the above section is provided by Client

(I:xclude Date of Sample Received and Date of Testing)

Test Result:

Tensile test

L Sample Name Tensile load (Ibf)
| WOOD BEAM 1 BOLT SHACKLE PEND 11768
e | e
The required specification(s) offered in this test report isfare for reference only. S?;n:d for and on behalf of
The conformity judgment is at the Applicant’s final verdict. SGS TAIWAN Lid.
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Test Result:

Sample After test

The required specification(s) offered in this test report 1sfare for reference only. “Signed Tor aid on behall of
SGS TAIWAN Ltd.

The conformity jdgment is at the Applicant's final verdict.
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